
0 N TAR l O•CA N ADA 

Regular Meeting of Council 
February 21, 2012 

at 7:00p.m. 



Tuesday, February 21, 2012 7:00p.m. Regular Meeting of Council 
Council Chambers, 2"d Floor 



THE CORPORATION OF THE CITY OF NORTH BAY 
REGULAR MEETING OF COUNCIL HELD 

TUESDAY. FEBRUARY 21, 2012 

PUBLIC PRESENTATIONS: 

PUBLIC MEETING MINUTES: 

Monday, February 6, 2012 

CLOSED MEETING MINUTES (available for Council viewing in the Clerk's Office): 

Monday, January 23, 2012 
Monday, February 6, 2012 

COMMITTEE REPORTS: 

Nil 

CORRESPONDENCE: 

1. Report from S. McArthur dated February 6, 2012 re Draft Approved Plan of 
Subdivision - 1736262 Ontario Ltd., Golf Course Road (012/2006/CHL TO/ 
GOLFCLUB). 
[...]
4) The Developer is hereby advised that prior to commencing any work within the Plan, the 
Developer must confirm that sufficient wire-line communication/telecommunication 
infrastructure is currently available within the proposed development to provide 
communication/telecommunication service to the proposed development. In the event that 
such infrastructure is not available, the Developer is hereby advised that the Developer may 
be required to pay for the connection to and/or extension of the existing 



communication/telecommunication infrastructure. If the Developer elects not to pay for such 
connection to and/or extension of the existing communication/telecommunication 
infrastructure, the Developer shall be required to demonstrate to the municipality that 
sufficient alternative communication/telecommunication facilities are available within the 
proposed development to enable, at a minimum, the effective delivery of 
communication/telecommunication services for emergency management services (i.e., 911 
Emergency Services). 



February 14, 2012 

1168108 Ontario Inc. 
c/o Ms. Beryl Johansen 
419 Haig Street 
North Bay, ON. PIB 1S9 

Dear Ms. Johansen 

The Corporation of the 
City of North Bay 

200 Mcintyre St. East 
P.O. Box 360 
North Bay, Ontario 
Canada P1 B 8H8 

Tel: (705) 474-0400 

#2 
Planning Services: 5'& Floor, City Hall 
Direct Line: (705) 474-0626, Ext. 2409 
Facsimile: (705) 474-5928 
Watts: 1-800-465-1882 
Email: steve.mcarthur@cityofnorthbay.ca 
Website: www.cityofnorthbay.ca 

Laurier United Church 
c/o Mr. Brian Booth 
449 Laurier A venue 
North Bay, ON. PIB 1 T3 

Re: Proposed Zoning By-law Amendment by Beryl Johansen on behalf of The Trustees of the Laurier 
Avenue North Bay Congregation of the United Church of Canada- 449 Laurier Avenue in the 
City ofNorth Bay. 

Please accept this letter. as our acknowledgement of receipt' of the above-noted application to amend 
the City of North Bay's Zoning By-law No. 28-80 for the property legally described as Plan 56, Part 
Lot 38, known locally as 449 Laurier Avenue in the City ofNorth Bay. 

We have reviewed the applications and have deemed them to satisfy the requirements of a "complete" 
application as of this date. In the event that further information is required as a result of a circulated 
agency request, it will be requested at that time. 

Should you require any additional information, please feel free to contact the undersigned at 705-474-
0626 ext. 2409. 

Si:p.cerely, 

Steve McArthur, MCIP, RPP 
Senior Planner, Current Operations 

SM/dlb 

W:\PLAN\RMS\D 14\2012\11681 \LAURA VEN\000 1-CmpltApp-#825 .doc 



CITY OF NORTH BAY 

REPORT TO COUNCIL 

ReportNo: EESW-2012-014 

Originator: Karin Marin-Strom. P.Eng., 
Facilities and Projects Engineer 

Subject: 2011 North Bay Drinking Water System Annual and Summary Report 

RECOMMENDATIONS: 

#3 
~.......----

CITY OF NORTH BAY 

FEB 1 5 1011 

That North Bay City Council receives for information the attached 2011 Annual and Summary 
reports for the North Bay Drinking Water System and make the reports available to the public. 

BACKGROUND: 

In accordance with Schedule 22 of Ontario Regulation 170/03 of the Safe Drinking Water Act, 
attached is the 2011 Annual Report as well as the 2011 Summary Report for the North Bay 
Drinking Water System. 

Ontario Regulation 170/03 requires both the Summary Report and the Annual Report be made 
available for inspection by any member of the public during normal business hours without charge. 
This report will be made available for inspection at the North Bay Water Treatment Plant and also 
be posted to the City ofNorth Bay website. 

Ontario Regulation 170/03 also requires the owner of the drinking water system to advise the users 
of the water system of the availability of the report in a public manner each time the report is 
prepared annually. There will be an advertisement in the North Bay Nugget as well as on the City 
ofNorth Bay website. 

OPTION ANALYSIS 

Option 1 

Option 2 

Receive the reports and make them available to the public as per the Provincial 
Regulations. This option recommended. 

Do not officially receive the reports and don't have them available for the public. This 
option would be contrary to Provincial Regulations and therefore is not recommended. 

RECOMME!',lDED OPTION 

That North Bay City Council receives for information the attached 2011 Annual and Summary 
reports for the North Bay Drinking Water System and make the reports available to the public. 



Respectfully submitted, 

~ifbd~· 
Karin Morin~Strom, P. Eng., 
facilities and Projects Engineer 

Director of Public Works 

We concur in this report and recommendation. 

Personnel designated for continuance: Facilities and Projects Engineer 

Attachments: North Bay Water System Annual Report 
Not1h Bay Water System Summary Report 



r'~ t -::> 
F Ontario Drinking-Water Systems Regulation o. Reg.170/03 

OPTIONAL ANNUAL REPORT TEMPLATE 

Drinking-Water System Number: 220000406 
Drinking-Water System Name: North Bay Water Drinking Water System 
Drinking-Water System Owner: The Corporation of the City ofNorth Bay 
Drinking-Water System Category: Large Municipal Residential 
Period being reported: January 1, 2011 to December 31, 2011 

Co!!1J!.lete i(.y_our Categ,orJ!. is Large Mzmicleal Comelete (pr all other Categories. 
Residential or Small Municieal Residential . 

Does your Drinking-Water System serve . Number of Designated Facilities served: 
more than 10,000 people? Yes [ X] No [ ] 

I I 
Is your annual report available to the public Did you provide a copy of your annual 
at no charge on a web site on the Internet? report to all Designated Facilities you 
Yes [ X] No [ J serve? 

Yes [ l No [ ] 
Location where Summary Report required 
under 0. Reg. 170/03 Schedule 22 will be Number of Interested Authorities you 
available for inspection. report to: I I 

The Corporation of the City ofNorth Bay 
Did you provide a copy of your annual 

P.O. Box360 
200 Mcintyre Street East 

report to all Interested Authorities you 

North Bay, ON PlB 8H8 
report to for each Designated Facility? 
Yes [ ] No [ ] 

Note: For the following tables below, additional rows or columns may be added or an 
a endix ma be attached to the re ort 

List all Drinking-Water Systems (if any), which receive all of their drinking water from 
our stem: 

N/A 

Did you provide a copy ofyour annual report to all Drinking-Water System owners that 
are connected to you and to whom you provide all of its drinking water? 

Yes [ ] No [ ] 

Drinking Water Systems Regulations 
(PIBS 4435e0 1) December 2011 

Page 1 of13 



('~ 

t? Ontario Drinking,.Water Systems Regulation o. Reg. 170/03 

Indicate how you notified system users that your annual report is available, and is free of 
charge. 

[ X] Public access/notice via the web 
[ ] Public access/notice via Government Office 
[ X] Public access/notice via a newspaper 
[ ] Public access/notice via Public Request 
[ ] Public access/notice via a Public Library 
[ ] Public access/notice via other method------------------

Describe your Drinking-Water System 
The City of North Bay water treatment plant (WTP), water distribution facilities and 
water distribution piping system are owned by the Corporation of the City of North 
Bay. The Ontario Clean Water Agency was the Operating Authority for the WTP and 
water distribution facilities until June 30,2011 at which point the City of North Bay 
took over operations. The City of North Bay has been Operating Authority for the 
WTP and water distribution facilities since June 30, 2011 at 16:00. 

The City of North Bay Water Treatment System is classified as a "Large Municipal 
Residential" Drinking-Water System, Class 3 with Drinking-Water System Nun1ber: 
220000460. The WTP, located at 248 Lakeside Drive in North Bay, treats water from 
Trout Lake which is part of the Mattawa River watershed. The WTP services a 
population of approximately 54,000 and the permit to take water permits consumption 
up to 79,500 cubic meters per day. 

The water distribution facilities consist of the following: 

Ellendale Reservoir, High lift Pump Station & Re-chlorination Facility; 
CFB Reservoir; 
Canadore Pumping Station; 
Judge Avenue Valve Chamber & Re-chlorination Station; 
Birches Road Standpipe andRe-chlorination Station; and 
Airport Road Standpipe, Booster Pumping Station andRe-chlorination Facility. 

The membrane filtration water treatment plant has the design capacity of 79,500 cubic 
meters per day. The plant is a SCADA controlled membrane filtration system with 
ultraviolet and chlorine disinfection systems. The plant also includes fluoride addition 
along with caustic pH adjustment prior to delivery to the distribution system. 

The membrane filtration plant meets the Ontario Drinking \Vater Standards 
requirements for the removal/disinfection of 3-log Giardia Lambia, 2-log 
Cryptosporidium and 4-log Viruses. The membrane filtration Primary Barrier 
provides for a 3-log Giardia removal, 2-log Cryptosporidum removal. The chlorine/UV 
disinfection Secondary Barrier provides for a 0.5 UV Giardia removal, 0.5-log UV 
Cryptosporidum removal and a 4 log chlorine virus removal. 

Drinking Water Systems Regulations 
(PIBS 4435e01) December 2011 

Page 2 of13 



('~ t > . ! • 

{/F Ontano Drinking-Water Systems Regulation o. Reg. 170i03 

In g¢neral the North Bay WTP ean be described as follows: 
Intake 
A 1200mm diameter series 45 polyethylene intake pipe, with a capacity of 80,000 cubic 
meters> per day. The pipe, constructed in 1973, extends approximately 300 meters into 
Delaney Bay of Trout Lake and includes an intake structure consisting of a stell inlet 
bell mouth with fibre reinforced plastic (FRP) cage and is in approximately 21.5 metres 
of water at low water level. 

Membrane Feed Pump Well/Prescreening 
Two (2) parailel sub-surface weii chambers with level monitoring containing, two (2) 
6mm mesh manual prescreen in series, five (5) vertical turbine pumps (4 duty and one 
standby) rated at 20 m3/d feeing the primary membrane system. 

Membrane Feed Strainers 
Five (5) 300 micron automatic membrane feed strainers (four- duty and one standby). 

Treatment Plant Process Areas 
A building housing the following process components: 

• primary and secondary membrane filtration system; 
• primary and secondary UV disinfection system; 
• split chlorine contact tank; 
• split highlift pump well 
• three (3) chemical storage and delivery Fooms housing membrane cleaning and 

neutralization chemical systems, pre-chlorination system, primary disinfection chemical 
system, residual chlorination chemical system, alkalinity adjustment system, and 
fluoride addition system; 

" highlift pumping; 
• Generator room; 
• Electrical room. 
• compressor/blower room 

Treatment Plant & Administration Areas 
Two floor administrative area including laboratory/control toom, server room, 
multipurpose training room, offices, washrooms, women's and men's locker roorns, 
janitor room, building mechanical room and storage Foom. 

Membrane Filtration 
Eleven (11) pressurized primary membrane racks treating water from the membrane 
feed strainers, two(2) pressurized secondary membrane racks treating non-chemical 
backwash water from the primary membrane racks. The primary racks have a 
maximum production flow rate of 78.7 MLD based on raw water flow rate of 79.5 
MLD, Ancillary systems including backwash pumps, instrument air for operating 
valves and integrity testing membranes, process blowers, and chemical cleaning and 
neutralization systems. 

Drinking Water Systems Regulations 
(PIBS 4435e01) December 2011 

Page 3 of13 



l'~ t > r Ontario Drinking-Water Systems Regulation 0. Reg.170/03 

UV Disinfection Systems 
Three (3) 600mm UV reactors (two duty and one standby) treating water from the 
eleven (11) pressurized primary membrane racks and two (2) secondary membrane 
racks. Each reactor contains medium pressure high intensity lamps housed in quartz 
sleeve and equipped with self cleaning mechanism and intensity sensor. 

Chemical systems for: 
Zebra mussel control 
Primary disinfection 
Secondary (residual) disinfection 
Fluoride Dosing 
Alkalinity Adjustment 
Membrane cleaning 
Membrane cleaning solutions neutralization 

Chlorine Contact Tank #1 and #2 
Two (2) baffied chlorine contact tanks in series with storage volumes of 688 cubic 
meters (Thank #1) and 502 cubic meters (tank #2). 

High Lift Pump Well #1 and #2 
High lift pump well #1 bas a capacity of approximately 240 cubic metres and is 
equipped with one (1) variable speed and two (2) constant speed vertical turbine high 
lift pumps each rated at 20 MLD. High lift pump well #2 has a capacity of 
approximately 240 cubic meters and is equipped with one (1) variable speed and one (1) 
constant speed vertical turbine high lift pump each rated at 20 MLD. 

Generator Room 
One (1) dual fuel generator set (NG/Diesel) with a rating of2050KW, to provide power 
during peak hours and emergency situations. 

Wastewater Disposal System 

Primary Membrane Backwash Tank 
Tank with a volume of approximately 310 cubic meters, 
Two (2) membrane feed pumps supplying water to the Secondary Membrane System. 

Secondary Waste Tank 
Tank with a volume of approximately 130 cubic meters, 
Two (2) pumps, one duty and one standby, -to deliver water to the sanitary sewer .. 

Neutralization Tank #1 and #2 
Two (2) tanks each with a volume of 150 cubic meters, pH and Chlorine Residual 
analyzers. 

Sanitary Sewage Disposal 

Drinking Water Systems Regulations 
(PIBS 4435e01) December 2011 

Pag.e4 of13 



f'~ 
t.?o. . 
j,I' . ntar10 Drinking-Water Systems Regulation 0. Reg. 170/03 

One sump with two (2) submersible pumps in the Administration Area and two (2) 
sumps and two (2) submersible pumps in the Process Area discharging to the sanitary 
sewer along Lakeside Drive 

The treated water is pumped to the distribution system. 

The water distribution facilities can be described as follows: 

Ellendale Reservoir, Highlift Pumping Station andRe-chlorination Facility 
The facility is a reinforced concrete at...;grade, double cell, un-baffled, treated water 
reservoir, located at the east end of Ellendale Drive. The reservoir has au approximate 
capacity of 18,200 cubic meters, with dimensions of 71 meters by 38 meters by7 meters. 
The facility is equipped with a sodium hypochlorite re-chlorination system, on-line 
continuous water quality analyzers for free chlorine and turbidity and a standby 
generator to operate the facility during power outages. 

. . - " 

Birchs Road Standpipe and Re-chlorination Station 
The facility consists of one (1) 39 meter high, 19 meter diameter, 11,775 cubic meter 
capacity, steel, un-baffled, treated water standpipe, located near the southwest corner 
of Birchs Road and Booth Road. The facility is equipped with sodium hypochlorite re­
chlorination system, on-line continuous water quality analyzers for free chlorine and 
turbidity and fixed 7.5kW, 120/240 Volt single phase, diesel powered generator to 
power there-chlorination and SCADA communications during prolonged power 
outages. 

Judge Avenue Valve Chamber andRe-chlorination Station 
The facility consists of a valve and re-chlorination station~ located near the northeast 
corner of Judge Avenue and Lakeshore Drive, equipped with a sodium hypochlorite re-· 
chlorination system, on-line continuous water qualitY analyzers for free chlorine and 
turbidity, a fixed 7.5kW 120.240 Volt single phase, diesel powered generator to power I 
there-chlorination and SCADA ~communications during prolonged power outages~ and 
valve control that is integrated with Birches Standpipe. 

CFB Nortb Bay Reservoir and Re-chlorination Facility I 
The facility consists of one (1) 1820 cubic Dieter capacity, un-baftled reservoir and are­
chlorination facility located at the north end of Mans ton Crescent. The facility is 
equipped with a sodium hypochlorite re-chlorination system, on line continuous water 